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A.LS-2050 FEERBE FRAME & MISCELLANEOUS COVER |




A CS—2050 F§apE{E

FRAME & MISCELLANEQUS COVER COMPONENTS

REFNo wote EHERIE BiER Name of Part ER B =
Part No. QTY emarks
1 2040111000 ﬁ#ﬁ ———————— FacePlate ————~ — — — — — — — 1
2 ZMJ04003 B -——————- Screw M4X0.7#1§ ——————— — — 2
3 2040110800 ER(F) —————- facePlate — —————~—— — — — — 1
4 ZMJ04005 H-—— Screw M4X0.7%12 — ——~—— ———— 2
] 2040351900 GREBEE—————— Dust Stopper Plate ———— — — — —- 1
6 ZMJ03010 R - Screw M3X0.5%6 —— — —— —~— — — - 2
7 ZMJ03001 B ———————- Screw M3X05%¥10 ——— —— —— — — 1
8 XB400063 e ——— ————- Felt —— — — — — — — o _ _ __ 1
9 204011100C FEE——————— Cover ————— — — — — — — — — . i
10 ZMJ04020 BH - Screw M4X0.7¥40 ——— — — —— — — 2
H 4410111300 iR ———————- Throat Plate ———— —— — — — — —. 1
12 ZSB12045 3R - Screw 3/16-28% —— — — — — — — — 2
13 Z5B11018 L Screw 11/64-40%9 ———— — — — — - 2
14 4710111600 A ——————- Slide Plate —— — —— — —— — — — —- 1
15 A1077-0A mEE —————- Ol Cap——————— —— — —— — — 4
16 2040111200 BE - Arm Side Cover = ————————— i
17 ZMB05004 g ———————- Screw M5X08*10 —— — ——— — — — 2
18 2040350200 BRE —————— OlCop————————— — — — — — 1
19 XB130001 s ———————- Felt — — — — — — — — — o _ i
20 2040111100 Lt&F ———————. Top Cover ———— — — — —— — — _ i
21 ZMB05004 i - —— - Screw M5X08*10 ——— — — — —— — 2
22 ZMB04016 R - —— Screw M4X0.7%10 — — — — — — — — — 2
23 WA049003 THE - —————- Washer - ———— —— — — — — — — 2
24 XB215001 i ———————. Felt —— — — —— — — — e _ _ 3
25 2040351504  HE———————— Oil tankk— —— ——— —— — — — — — — 1
26 XP300200  AEHR ———-———- Oil Tube ——————————— —— i
27 XA200400 g ———————- Oil Wick ——— — —— — — — — — —_ 1
28 2040335800 HBE —————— Cover — — — — — — . __ i
29 ZMB04013 W ———————- Screw M4X0.7%48 — — — — —— — — — - 2
30 2040113100 Hi#%F ————~——- Arm Side Cover —— ——————— — 1
31 ZMJ06001 ik ———————- Screw M6X1.048 ~—————— —— — - 2
32 YDO040014A W -———— Spring Pins — ————— — - — — — — 1
33 XA200280 g ———————- Oil Wik ———— —~— — —— — — . 1
34 2040353604  HEHEE —————- Oil Pipe Joint————— — — — —— — - 1
35 XA200150 e ———————- Ol Wick = ——— —— — — — —— — 1
36 2040270400 3/ ——— Pnh - ————— - — — i
37 ZMHOB00B  ARHk —————— —— Screw MBX 1,046 — ——— —— —— — - 1
38 4710111100 JEEFEM(A) —— —— Slide Cover A — — —— —— —— — = — 2
39 ZSB09047 0o ——————- Screw 9/64-40%7 — —— — —— — —~ — 2
40 WC049001 EIE‘-': ———————— Washer - - ~—— — — — — — — . _ 2
41 XA200180 g - ———— - Ol Wick — — — — — — — — — — — 0 __ 1
42 2040353100 MERE —————- Oil Pipe Joit———— — - — — — — — - i
43 2040353200 g —\——————- Oil Wick —— —— — — — —— — —— —_ 1
44 ZMB05005 R ——————— Screw M5X0.8%13 ———— —— — — — 1
45 XP300080 mEs ——————- Ol Tube ————————— —— — _ i
46 XA200100 mEg - ——————- Oil Wick ——— —— — = — — — — — i
47 2050112900 IgME® ————_ . Oif Cap— — — — — e — i
48 2050113000 #gBE —— —__ _. Ol Cap—— — ~— — ——— ——— — __ i
49 2050113100 ffese ———— ——. Ol Cap—— ~—— — — — —— —— 9



B. CS-Z050 L#EpE%E MAIN SHAFT COMPONENTS




B. CS—2050 Epfd{®

MAIN SHAFT COMPONENTS

REF.No note EH4HEIE

Part No.

EHLTE

Name of Part

M A
QTyY Remarks

RO b e e _
SWD AT RO LI WN

[h%]
—_

B BO RO
EoSy RN )

2040121300
2040120104
WH215002
2040120200
2040122000
ZMHOD6003
KC0305520
204018200A
BNHK4512
2040181800
ZMJ04008
2040181300
ZMB06020
ZMJOBOT
WAD40026
2040182008
2040120400
2040144400
ZMJ06009
2040122300
WAO085004
ZMJ0B003
ZMJ05003
ZMHO08002

EaEE 8

{ﬁf”—:‘ﬁ —————
Bk ——————

B

Fih ——————

Feed Cam ————

Key ———————
Side Plate ————

Needle Bearing
Connecting Rod
Screw M4X0.7%6

Con—Rod Eccentric Cam

— — — Main Shaft Bushing.Rear
Driving Cam ————
Screw M6X1.0%18
Hand Wheel -
-Washer
Screw MBX1.25%22
Screw M5X0.8%(5

Screw M8X1.25%12
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. CS-2050

it - XHRE

NEEDLE BAR & THREAD TAKE-UP LEVER COMPONENTS




C. C5—2050 #i% -KT¥R{E NEEDLE BAR & THREAD TAKE-UP LEVER COMPONENTS

REF.No note EH3%IG LR Nameo of Part % W EH
Part No. QTY Remarks
! TC09008200 FEXR ———-————- Thrust Collar — — ———— — — — — — 1
2 ZMHO5001 Wk - Screw M5X0845 —— ————— — —- 2
3 BNHKO910B ¥ ———————- Needle Bearing — ———————— — 2
4 2040192300 g8 —— —————- Bushing - — —————————— — i
3 ZMHO6003 R ———————- Screw M6X1.04§ —— — —— ——— —- 1
6 2040192100 §f——————— - Shaft — — . '
7 2040190104 X (HS) ————- Thread Take Up Lever Com, — ———~ I
8 ZMJ05017 G- Screw M5X0.8%25 —— ——— — — — — 1
9  #01 2040190210 @|/{F ——————~. Rollep ————— — —— — — ()
10 #01 2040190220 H{f ———————- Roller — ———— — — — —— (1)
11 2040190230 Bf —\——————- Roller —— — ~———— — — — — — 1
12 #0O1 2040180240 }ﬁ{; ———————— Roller ———————— — — — — — — (])
13 #OI 2040] 90250 iﬁ{‘? ———————— Rouer —————————————— (1)
14 #01 2040190260 F|if ———————- Roller —— — — —— — — (1)
15 #01 20401 90270 }ﬁi‘? ———————— Roller - - - —————— — — — — — (|)
16 2040190300 E{F@EIEE —— ——- Roller Stud — —~—————————— '
1? WA080022 EF%E ******* Washer ————————————— 2
18 ZML08004 BRI ———————- Nut MBX125 —~—————— — — — |
19 2040121000  $tEdRdE —~——- Needle Bar Crank Rod ——— ———— 1
20 2040140900  SH#Edlt - —————- Needle Bar Connegtion ——————— 1
21 ZMJ05003 W - Screw M5X0.8%16 —— — ———— — — 2
22 2040140100 HE ———————- Needlte Bar - ——————— — — — — 1
23 IN794#200 # - Needle (794 Nm=200) ——— ——— —- 1
24 ZMBO4093 R Screw M4X0545.5-————— — — —- 1

Note GEid)#01 —————— —— — — — Selective parts IS



D. CS5-2050 St ISR & NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS
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L. _CS—2050 K#HEHE BELT COVER COMPONENTS

REF.No wote F{5K5 TR Name of Part EE & 3
Part No. QTY Remarks
1 2050336000 HKEHELXES ————- Belt Cover Base —— ————— ——- 1
2 ZMJ06002 W —————— - Screw MBX1.0%15 ——— ———— — — 2
3 2050335600  WHZFEXFFR — - —- Belt Cover Mounting Plate —— — — — - 1
4 ZMJ06024 R ——————— Screw M6X1.0455 ———— —— ——— 3
5 ZMJ06008 g ———————— Screw MBX1.0%12 ——— —— — — — — 2
6 2050335300 HHEEEEE —— —-Belt CoverStud ———  ———— —— 3
7 ZMLO6001 GRE - —————- Nut MeX10 ———— ———— — — —. 3
8 2050335100 EHEA —————- Belt CoverA —( —————— — — — — I
9 ZMRO6007 bRE - - ——— Nut MEX10 —— ——— —— —— — 3

29



D. CS—2050 #t#5i54ERS{% NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS

REFNo wore FE{H3EHE THLHE Name of Part HE &
— Part No, QTY Remarks
i 2040143100  JEBRER ————— Rod ——————————————— 1
2 RE000070 EfIR7 —————— Retaining Rings— E Type 7 —————- i
3 ZMK06025 R - Hinge Screw ——————————— 1
4 2040142304  HEMEZ(ED (#54) — Driving Shaft Rod, Rear Com.— ——— - 1
] WAD6008 TaB ——————- Washer — —————— —— — — — — 1
6 ZMLOG0OT 470E - ——————- Nut M6X1,0 ————————— — —. {
7 LG4043-0A v - —-————— Thrust Collar - ———— — — — — — — 7
8 ZSA16010 G ———————= Screw 1/4-40%45 —————— ——— 4
9 4410142400  HEHEIF(#) — — — - Driving Shaft Rod, Rear —— — — — — — 1
10 Z5D20009 bR ——————— Screw 5/16-18%25 —— — — — — — —- 1
' 2040141900  AHELERE(HE) — — — Driving Shaft Rear Arm Pin————— 1
12 Z3D20011 iR ———————- Screw 5/16-18%19 ———- — ———- 1
13 ZMK0B016 g - Hinge Screw ———————— — ——_ 1
t4 2050271100 HEE ———————- Lenghtwise Feed Rod —————— —- [
I5 RE000080 Efmes ——————-— Retaining Rings— E Type 8 ——— ——~ 2
16 2040270100  &HHEEEE — —————- Frame Driving Base ———————— -
17 2040270200  SrEEEEEN —————- Frame Driving Base Shaft —— — — —— 1
18 ZMHO06016 btk ———————- Screw MEX1.0%20 ——— — — —— — — !
19 XA200300 g - ——— Ol Wick —————— — —— — — — — !
20 TC09508200 TR ——————— -Thrust Collar — — ————— — — — — i
21 ZMH05006 W - —————- Screw M5X0B%4 ——— — ——— — - 2
22 XP300045 mEH - ————- Ol Tube ———————— ————— i
23 2040353804  hMERE —————- Oil Pipe Joint— — —— — — — — — — — _ 1
24 2040352900 HEXHEHE ————- Pipe Holder — ———— ———— — — - 1
25 ZMJ04008 W - Screw M4X0.746 —————— — — — —- i
26 XP300055 HER ————— Oil Tube ———— ————— — — 1
27 XA300460 hfg - - —————- Oil Wick ——— ———— — — — — — - i
28 2040271300 # ————————- Pin ————————— —— — — —— 1
29 ZMH05002 k- ————- Screw M5X08%f —— — ———— ——- 1
30 RE000040 EMR4 —————-— Retaining Rings— E Type 4 ———— —- i

31 Z5K20009 Befk — ——————- Hinge Screw ———— — — — — — — —. 1



E. CS-2050 LA B UPPER FEED MECHANISM COMPONENTS
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E. CS—2050 CEREHEE UPPER FEED MECHANISM COMPONENTS

REF.No note SE{#5PIE EHLH Name of Part H & i
Part No. QTY  Remarks
1 ZM.J08006 BERE ———— ———= Screw MBX1.26%25 ——— — —— — — - |
2 WAD080007 e —————— Washer ———————————— — — i
J 2040142700 B ———-— ———- Slide Brock —— ———————-— — — i
4 2040148000 R - ————- Slide Brock - —~————— —— — — l
] ZMB08005 R - - — ——- Hinge Screw——— — —— — — — — — — 1
6 2040144800 PR —————- Driving Shaft Arm Front —— — — — —- 1
7 Z3D20009 PRk ———— ———— Screw 5/16-18425 ————— — — — - 1
8 Z3A16020 g ———— ——— - Screw 1/4-40%55 ———— « — — —— !
9 TC16008200 FBR —— - ————- Thrust Collar - ————— —— — — — 2
10 ZMHO5001 8t — — ——— ——— Screw M5X0.845 ——— — ——— — —- 4
1 2040144704  EXEHERHA (F55) — - Driving Shaft Arm Rear Com, ——— —- |
12 ZML08004 og ——————— Nut M8X 125 ——— —— —— —— — 1
13 ZMK08017 BHFETM ——  — RollerStud —— ————— —— —— — i
14 #01 2040145410 fﬁi'—f ________ Rolter — — ——————— — — — — (])
15 #01 2040145420 Hf —————— —- Roller — ——— — ——— — (1)
18 2040145430 HF ——————— Roller — ——— ———— — — — — — — [
17 #0t 2040145440 HfFf ——————— Roller ———— — ——— (1)
18  #01 2040145450 &if ———————- Roller ———— — ——— (1)
19 #01 2040145460 &HiF —————— Rollef ———— — —— — — (1)
20 #0I 2040145470 HF —(——————- Roller ————— —— — — — 0
21 2040142500 &y — ——————- Guide Plate —(———————— —— - 1
22 ZMJ04003 Gt — - ————- Screw M4X0.7%15 —— ——————— 4
23 2040142900 B — — ————- Slide Brock ————— —— — — — — — |
24 2040151100 #|lg ———————- Guide Plate ——— ————— —— —— 1
25 ZMJ04005  $EfE ——————— - Screw MAX0 7412 —— — —— —— — )
26 2040110604 WL S (#85) — — —Face Plate Base Com.— ———— —— 1
27 ZMJ05002  BRfHE - ————— - Screw M5X0.8412 —— — ——— — — — 2
28 2040143700 f$ -———— —— Pin ——m— 1
29 ZMHO5003 8§ ——-—— ———— Screw M5X08#§ —— —————— - 1
30 2040141704  hEIRE(ES) — — - Vibrating Presser Bar Com, — — — — — - i
31 2040143300  HBIREFAEE — — — - Vibrating Presser Bar Link ——— — — - i
32 2040151000  (NEERH ——————- Walking Foot — —— ——— — — — — —. 1
33 ZMJ04002 8RR - - ————- Screw MAX0.7%10 — — ——————— I
34 2040143600  ZF-phE#EIF — — —- Lifting Bell Crank —— — — — — — — —- 1
35 2040148000 Bl - ——————- Slide Brogk — — ——— - — — — — — — 2
38 REO00040 Efilg4 —————— Retaining Rings— E Type 4 — ————- 1
37 ZMB08005 B - ————— Hinge Screw ——————— — ——— 1
38 XP300100 HEHE ——————- Ol Tubg ——————————— i
39 XA200360 B —————— Ol Wick —— —— — — — —— — . _ |
Note JFEd)#01 —— — — —— — — — — — Selective parts EIREES

11



F. C§-2050 HW-WSW& (1/2) PRESSURE BAR & KNEE LIFTER COMPONENTS (1/2)
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F. C8S—2050 #B-M=E8%(1.72)

PRESSURE BAR & KNEE LIFTER GOMPONENTS (1/2)

REF.No note TG EMLHE Nams of Part prE & =
Part No. QTY  Remarks
] 2040157104  HHE (#ES) —— — Bracket Com. — - ———————— 1
2 ZMJ05004 PRl —————— Screw M5X0.8%20 — —— —— — — — — 1
3 ZMJ05002 MR ————— - Screw MEX0.8%12 — —— — —— ——— 1
4 WAD59006 FERE —————— Washer — ————————— — — — 2
5 2040150704 ##E{R.O%M (#55) — Hand Lifter Gam Com.— ——— ——— - i
6 RE000100 EfIg 10 —————- Retaining Rings— E Type 10 —— ——— |
7 2040150804  H#EIZ4R (384&) — — Hand Lifter Lever Com.— — — —— — — 1
8 2040340300  [BHEREIFE ——— — - Hand Lifter Link ————— ————— 1
9 2040150100 wE - PresserBar - - —————— — — — - t
10 2040150500 HBIERER —(———- Presser Bar Lifter — — — —— — — — —- i
11 ZMJ06009 i —————— Screw MEX1.0%¥18 ————— ———— 1
12 2040340200  [RRHEeEE - - ———- Spring ————————— — — — — — 1
13 2040143500  SHAShEEE LS — - Lifting Bell Crank Base —— — — — — —- i
(4 ZMJ0B006 bREk - Screw MBX1.0%23 ——— —————— 1
15 2040150200 HEEE —— ———- Bushing — — ——— ——— —— — — —. i
16 2040143800 EE - —————- Presser Foot - —— - ———— — — — 1
17 ZMJ04005 MR ——————— Screw MAX0.7#12 ———— — — — — — i
18 2040152500 '{%EE*& ——————— Guard —————————————— I
19 ZMJ03010 R - Screw M3X0.546 —— ——— — — — —- i
20 2040150400 B ——— ——- Presser Spring ——————— — — —- {
21 2040159900 FE — ————. Top Cover — ———— ————— i
22 ZMJ04004 dpfg ———————~ Screw M4X0,7%25 ——— — — ————
23 ZMLD4006 2RE ——————— Nut MAX07] ———————— — — . 1
24 4710150300 4% ————— ——- Screw — ——— ——— —— 1
25 4710151500 42§ — ——— ———- Nut — —— ————— :
26 2040341700 #f——— - —— —— Shaft —— —— ——— — —— . :
27 ZMHD6023 - —————- Screw MBX10%12 ——— — —— — — — 1
28 2040342300 ﬁgﬁ ———————— Sprjng ——————————————— 1
29 2040150604 #EAER ————- Foot Lifter Lifting Lever — —— — — — — 1
30 2040151700 gy ——————— Guide Plate — — ———————— — — 1
31 ZMJ05003 B ————— - Screw M5X08%5 —————— ——— 2
32 2040157200 B@E — ————— - Spring —— — — —— ———— |



F. C5-2050 ¥h- -MW5RA% (2/2) PRESSURE BAR & KNEE LIFTER COMPONENTS (2/2)
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F. CS—2050 #HiEl-HISEE (22)

PRESSURE BAR & KNEE LIFTER COMPONENTS (2/2)

REF.No note EHEHE EHLTE Name of Part 54 & =
Part No. QTY  Remarks
1 #02 4710341600 EEEE —————— Knee Lifter Crank (Rear) —————— 1
2 #02  Z5D20007 B - Screw 5/16-18%16 ————————- 1
3  #02 2050343400 EE —————— - Link ————=—  —— . 1
4 #02 ZSG16013 s - —- Hinge Screw ——————— — — —— 2
5 #02 4710340900 w,EE - ———- Lifting Lever Connecting Rod ———— 1
6 #02 4710342000 EEHR —————- Knee Lifter Crank ————————— i
/o #02 ZMDOB003  BRfk ———— - ——— Screw MBX!1.25%155 —— ——- ——— 2
8  #02 ZMGD8005  E&k ———— —— —— Hinge Screw ——————————— 1
9 #02 2050342100 XHE ——————- Brackest ———— —————— 1
10 #02  ZMJD6007 PRk ———————- Screw M6X1.0430 —— — — ——— — — 2
11 #02 8370341 100 Eiiﬁ ——————— Stopper ————————————— 1
2 #02 ZSBI6OI #h———————- Screw 1/4-24%25 ————  — — — — i
13 #02 2050341700  BELRE —————- Knee lifter shaft —— ——— — — —— — 1
14 #02 A7034-0A iy ——————- Knee lifter crank ————— ————- 1
15 #02  ZSD20007 - - Screw 5/16-18%16 —————— ——- 2
16 #02 4710341900 RIPghiE — ————- Knee Lever Red ——— ——— — —— — 1
17 #02  AJ037-1A WSHxE ————- Knee Plate — ——————— — — — — 1
18 #02 A7037-0A M=KEF —————- Knee Guird —(———— — — — — — — — i
19 #02  A7036-0A BEXxE —————- Retainer - ——————————— — I
20 #02  ZSD15007 Gtk —— —————- Screw 15/64-28%14 ———— — — —— {
21 #02  LGA4D(4-0A TE - —————- Thrust Collar ———— —— — — — — — 1
22 #02  ZSHI6005 bREE ——————— Screw 1/4-40%45 ——— —— —— — — 2
Note GEER)#02— —— — ————— — — Optional parts $ R EX &



G. CS-2050

T8 H B &

LOWER FEED MECHANISM COMPONENTS




G. CS—2050 TELEFEAE  LOWER FEED MECHANISM COMPONENTS

REFNo wote FHHE FHRE Name of Part &y & i
Part_No. QTY Remarks
1 2050161401 EHE - ———— FeedDopg - — ———————— — — i
? ZMB05003 R — - Screw M5X0.8%7 ————— — —— —- 1
3 £5G16024 wm-——————- Hinge Screw —————— ————— 1
4 4710162101 EHEWHR————— Feed Bar Presser —— ——————— 1
5 ZMB05003 PR —— - ——— Screw M5X0.8%7 —— ——— —— — —- 2
6 2050160101 s ———— ——. Feed Bar — — — — — o _ i
7 RE000080 Efifg 8 —————— Retaining Rings— E Type 8 — —— ——- 1
8 4710160200  EHLEEE — — — - FeedBarlink —— ——————— 1
9 ZSL16004 B —————— Nut 1/4-24 ——— ——————— 1
10 £5K20007 Wk - ———- Hinge Screw ——— ————— — — — i
I 4710160404  FESheh ——  — ——- Feed Rocker Shaft ——————— . f
2 Z5K20009 R ————— —— = Hinge Screw ——————— — — — — [
13 4710160300 LTEHE - ——- Driving Shaft — ————— — — — — — 1
14 4710161700  LTEMBAFEE — —-Driving Shaft Metal —— ———— — — 1
15 ZSA15037 Bk —— ————- Screw 13/64-28%105 ———— ——— i
16 LG4014-DA R - Thrust Collar —————— —— — — — i
17 ZSA16029 bRk ———————- Screw 1/4-40%35 ——— ——— — —— 2
18 4710160600 EEEESE (B —— — Bushing . Front — ——— —— — — — — 1
£9 ZSA15037 Bk - Screw 15/64-28%105 ———— — —— 1
20 LG4044-0A TR o -——— = Thrust Collar - ———— — — — — — — i
21 ZSA16029 . IRER ————— - — Screw 1/4-40%35 ——  —— —— —— 9
22 2050160800  fEBHHAEN ———— — -Feed Rocker Shaft Crank —————— i
23 ZMJ06004 Bk — ——— —— — Screw M6X1.0%20 ———— —— — — — 2
24 4710160700 EEEEE (%) — — — Bushing , Rear — —— —— — —— — —- 1
25 ZSA15028 Wi - ————- Screw 15/64-28%7 ——— — — — — - i
26 WEO00050 BHE O ——-————. Washer —— — —— — —— . _ __ 2



H. . CS$S-2050 HERDRK FEED ADJUSTMENT MECHANISM COMPONENTS




H. CS—2050 &
REFNo wote ZEHIEIE

FE %R FEED ADJUSTMENT MECHANISM GCOMPONENTS

ShaiE Name of Part e g
Part No. QTY  Remarks
1 20401 67900 ﬁ% ———————— Bushing _____________ 1
2 2040162200  AHEHEI4E — ——  -Feed Regulator —— —————— —— I
3 ZMJ05004 e - - Screw M5X084%20 — ——— ————— f
4 ZMROB005 BRI —(—————— “Nut M6X10 ——— — —— —— — ——- f
5 ZMH06024 PR - ——————- Screw MEX1 0425 —— ——— ———— [
@ 2040161104  iEPEREIR ($5S) — Feed Regulator Com.——— — — — — — [
7 2040167200 B —— —— — — —. Slide Brock — —— — — ——— . __ '
8 2040164500 ELfR —— ———- Stopper Plate —( —————— — — — — 2
9 2050161300 Z|EHR ——————- Side Cover ——————— —— — — — 1
10 ZMJ06002 bRAE - ————— - Screw MBX1.0%15 —— — —— — — — — 2
11 20401 62000 B 'ﬁ ———————— Spring _______________ i
12 2040161900 ®H ——————— -Leaf Spring ———————————~ 1
13 2040162100 B ———————- Slide Brock —— — ————————— i
14 2040161800  SERIHEER —— —- Lever Shaft ——————————— i
13 204016] 200 'ﬁl] ﬁ'l'*ﬁ*:?: —————— leyer — ———— — — — — — — 1
16 4710161600 SREREE —  ——- Lever Grip — ——————— — — — — i
17 2050160900 EEXE ——  ——- Rod ——- - — — — — :
18 ZMB10002 Begk ———————- Hinge Screw— ——— —— — —— — — — i
19 ZSK20009 Bk ——————— -Hinge Sgrew————————— — — — 1
20 REO00080 EHIRE —————— Retaining Rings— E Type 8 ——— ——- 1
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[ CS5—2050 TBHEHtR (1.72) HOOK DRIVE SHAFT COMPONENTS{(1.72)
REF.No note FHFTHE EhaH Nams of Part "% f®  :F
Part No. QTY Remarks
1 4710183601  #iEE ————— Hook Cover ——————————=- [
2 4710184000 gmm —-—————— Sctew ———————— — — — — — — 1
3 ZMB04062 iR ———— - Screw M4X0,7422 ————— —— —— 2
4 Z5G06004 B - - Hinge Screw————————— — — — 2
3 4710183700  HREHZEME — — ——-Hook Cover Spring —~ ——— —— — - 2
6 2050181402  {EEHIRIRE — —— —- Shuttle Race Body — ———————- 1
7 #01 2050181500 [EEEg ~ ———— Distance Piece — —— ————— — (1)
8 2050181510 [E7Fds (4R4E) — — — - Distance Piece (Standard) ———— — - i
9 #01 2050185220 [EE#H ————— Distance Picce —————————— {1}
10 2040|81300 &Eﬂ —————— Hook Asm. ————— — — — — — — |
1 4710183200 M — —— ——— Bobbin — - —— —— —— ———_ |
12 ZMC03001 - Screw M3X05+¥85 ———————— — —_ 2
13 2040189300 HEN —————— Needle Guide — —— —————— — — — — i
14 2040189420 EUHERR ———— Spacer - —————— — — —— — — — .. |
15 2050181605  HREABEENMAR (§55) — - Shuttle Driver Com,— — — — — — — — - 1
16 4710180301 THEE (L) ——— Bushing. Front ——————— — —— 1
(7 4710183900 IR — ———— Oif Felt ———— ———— ———  __ |
I8 ZSA15010 iR —————— Screw 15/64-28%15 ———————— 1
19 LG4044-0A ER ————— Thrust Collar ———— — — —— — — — 1
20 ZSA16029 R —————— Screw 1/4-40435 — ———————— 2
21 2050184200  MEEEIRIZE — — — —-Shuttle Race Body —— ———— — —— 1
22 2050183800 EE —  —— — — Spring — — — 4
23 ZMHO5001 o - Screw MGX0.8+¢6 ——— ———— —— — — 1
24 2040186600 HF ——-— ——— Joint ————— ———— —— — . 1
29 ZMJ05003 IR ——— —— Screw MoX08%156 ———————— — 2
26 2040180704 EIF%(FI:] ) ————-Lower Shaft Gear Com.—— ——— —— 1
27 LG4044-0A EIR —————— Thrust Collar ————————— — — }
28 ZSA16029 mﬁ? —————— Screw 1/4-40%35 ————— ———— 2
29 4710180500 THEHIEE(H) — —— Bushing.Rear — ——— ———— — —- [
30 ZSA15010 R —— - ——— Screw 15/64-28%15 —— ———— — — 1
31 4710183000 HfE ————— OQilFelt —————— — —— —— — . 1
32 XB105003 R ———— Ol Felt - ———— ——— ———— 1
Note GEail)#0l———— — —— — —— — Selective parts SEIREP S
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L.

CS—2050 T#Ei: (2.72)

HOOK DRIVE SHAFT COMPONENTS(2.2)

REF.No note HH3EHE ELE3 Neme of Part #®  ®
Part No, QTY  Remarks
! 2040182400 Eﬁéq ———————— Bushing ————————————— i
2 2040182500 @iﬁﬁ ———————— Rock Gear - ————— — — — — — i
3 204018220 EEF ———————. Bushing - - - —————— — — — — 2
4 2040182200 BEgW ————- Oscilating Rock Shaft ———————- 1
5 ZMJ05002 Wk - —————- Screw MSX08%12 —— — — — — — —— 3
6 2040183000 5 ————————- Pn - - ————— 1
7 2040182300 #————— — —— — Shaft —— — — — —— —— . 1
8 ZMHO8010 8%k — - —— ——— Screw MOX1.0%10 ———— ———— — 2
9 ZMJ04008 Wit - ———————- Screw MAX0.7% ——— — — —— — —- 1

23
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J. C5—2050 #EfR/EENEMETH{® UPPER THREAD TENSION REGULATOR MECHANISM COMPONENTS

REF.No note ZHAEHE BHLH Name of Part TS TR
Part No. QTY Rermarks
1 2040310300 BRI ————— ——- Nut ——————— —— —— — — — —_ [
2 2040315400  fREAEERER — - -—- Tension Regulator Presser Disk ———+ |
3 2040310400  FREEGEE —————. Thread Tension Spring —— —— — —— 1
4 2040311300  fRERfAlHE — ————- Felt Support Plate —— —— ————— 2
5 2040311200  FRREREH ———— —- Thread Tension Wheel ————— — — 1
i 2040311400 Rl —————- Felt Support Plate ——— —— — — —— 2
/ 2040311100  GREEAZEHE ————- Thread Tension Wheef Post —— — — — 1
8 ZMH05001 PREE - ———— - Screw M5X0.8+5 ———— — —— — - 1
9 2040310800 MFEHEE ———— - SpringA ~(—m——————— — — — — i
10 2040310900 %ﬁg@% —————— SprogB ————————— — — — — — 1
(1 2040310504  SHBPE (452 ) —— — Thread Tension Post Bracket Com.— — |
12 2040311004 {REAHEFIHERS (F54) Spring Support Plate Com.— — — — — — t
13 WA049003 IF'E ——————— Washer ————————————— i
14 ZMJ04001 b —————— — - Screw M4X0,748 ———— — — — — —- i
15 ZMH05001 bRk ———————- Screw M5X08%5 ————— ————- 1
16 2040310300 g%t ———————- Nut ———— — —— — — — — 1
17 2040315800  FEEMFE —————- Thread Tension Spring —— —— — — — f
8 A1025-0A B - ——— TensionDigk — ———————— — — 2
19 2040310100 GHIEEURERIZ ————- Thread Tension Post —— — ————— 1
20 ZML0B0D4 428 —— - ——- Nut MBX1.25 —————————— 1
21 2040312000 B — ————- Tension Releasing Pin —————-— —- i
22 2040310600 8®H ———————- Thread Tension Guide —————— — S
23 ZMBO4011 B - ———- Screw M4X0.748 — —— — ———— —- 2
24 2040317100  FEHER — ————- Tension Releasing Plate ————— —- 1
25 RE000050 EflIgs —— ———— Retaining Rings— E Type 5 ———-— — - 2
26 2040317000  HREE —————- Tension Releasing Base ———— — —- 1
27 ZMJ05008 MR ——————- Screw M5X0.8%10 —— ——— — — — — o
28 2040312300 :: %‘_-_‘? ———————— Spring —————————————— 1
29 2040317500 #R — -———— —— Link ———— ——— —— . 1
3 ZMJ04005 Wk - ———— Screw MAX0. 7412 — — ——— — — — — 1
31 RE0O00050 EHIFR S5 —————— Retaining Rings— £ Type 5 —— — ——- 1
32 WADG0035 EF% ——————— Washeyr — ——— — — — — — — 1
33 2040315900 gé% ———————— Sprjng —————————————— 1
34 2040317200  EEE - ————- Tension Releasing Bar ——— — — — — {
35 2040310610  #H ———————- Thread Tension Guide ———————- 1

36 2040315400 AR ——— —- Tension Regulator Presser Disk ———- 1
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K. C5—2050 i4Baf% AGCESSORIES _
REF.No note F{H5R1E U4 Name of Part Ple & =
Part No. Q'TY  Remarks
t 4710910900 iﬁﬁ% ——————— Cover ———— — — — — — — — — 1
2 A7000-0A TR ——— ———- Accessory Box ————— — —— —— i
3 AT010-0A $REREF (/D) — — — Screw Driver (small) ———— — — —— 1
4 AT010-2A BEFRECF (K) — — — Screw Driver (large) ——— — — —— — 1
5 IN794#200 # - - Needle (794 Nm=200-4) — — — — ——- 4
6 #02 2050911005 HEFE(FH) —————- Oil Pot Asimn . — ——————— —— — 1
7 #02 4710911200 HER —————— “Frame Thread Guide —————— —— 1)
8 #02 ZSL06001 gng ——————— ‘Nut 3/32-56 ——— —— —— - — —— (1)
9 #02 2050911000 ®HwHE —————-— — OilPot ——  — — — ——— — . (1)
(0 #02 4710911300 ¥R ————- —- Cover Stopper ————— — — — — —- (1
1 #02  ZSB09047 Rk ———— - Screw 9/64-40%7 —— ——— — — — — )
12 #02 4710911400 §§ —(———————- Pn ——————————— — — — — (1)
13 #02 4710911100 HEE ——— - ——- Oil Pot Cover ————— —— —— . ()
14 #02  ZSA09005 - Screw 9/64-40%35 —— ———— ——. (1
15 #02  ZMJOG0O3 iR —— ————- Screw M6X1.0%14 — ———— — — —— i
16 4710183200 ME{F —— ——— ——. Bobbin — — — - . _ 3
17 4710340800 SHEPH - — — ——- SPlug ———- ——— — —— 5
18 4710341400 8§ — —— ——— — _. Chain — — — — i
19 TLAD20 ANARRREE F 2mm  Hexagonal Wrench Key(2mm) ——— —- |
20 TRBO6 07  BAOMRFGX7) ——-Wrench (6X7) ——— — ——— ——— — i
21 TRBOE X 10 BADMRF (8% 10) —— Wrench (8X10) ——— — — —— — — . {
22 J7050-0A meE - Thread Stand ————— — — — — — — 1
23 AT012-1A  @E () ———  — Oiler — — |
24 2040320106  ¥EfHEEM ———— -Bobbin Winder —— ———— — — — — - i
25 ZMTO5001 KEEFR ————— —-Wood Screw =18 —— —— — —— — — 9
26 WAD59003 FAE ———— - Washer ¢ 12X07d-52 ——————- 2
27 4710113400 ff# —————-——. Needle Thread Guide Pin ——— — — — f
28 ZSL12003 g ——— - ——- Nut 3/16-32 ——— —— —— — —— !

Note (;EE2)#02
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M. CS—2050 EH4FIERBHHEER(1.73)

NUMERICAL PARTS—LIST (1.73)

TS R FiRE HE TR o EFARES HH#
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
2040110604 11— 26 2040145470 11- 20 2040182500 23- 2 2040315400 25— 36
2040110900 3-3 2040148000 11- 4 2040183000 23-6 2040315800 25— 17
2040111000 3-1 2040148000 11- 35 2040186600 21- 24 2040315900 25- 33
204011100C 3-9 2040150100 13- 9 2040189300 21-13 2040317000 25— 26
2040111100 3- 20 2040750200 13- 15 2040189420 21-14 2040317100 25— 24
2040111200 3-16 2040150400 13- 20 2040190104 -7 2040317200 25- 34
2040113100 3- 30 2040150500 13- 10 2040150210 -8 2040317500 25— 29
2040120104 5-2 2040150604 13- 29 2040190220 7-10 2040320106 27- 24
2040120200 5- 4 2040150704 13- 5 2040190230 7- 11 2040335800 3- 28
2040120400 =17 2040150804 13- 7 2040190240 T-12 2040340200 13- 12
2040121000 7-19 2040151000 11- 32 2040190250 7-13 2040340300 13- 8
2040121300 5-1 2040151100 11- 24 2040150260 1- 14 2040341700 13- 26
2040122000 5-5 2040151700 13- 30 2040190270 7- 15 2040342300 13- 28
2040122300 5- 20 2040152500 13-18 2040180300 7- 16 2050112900 3= 47
2040140100 7-22 2040157104 13-1 2040192100 7-6 2050113000 3-48
2040140900 71- 20 2040157200 13- 32 2040192300 7-4 2050113100 3- 49
2040141704 11— 30 2040159900 13- 21 2040270100 9- 16 2040350200 3- 18
2040141900 9- 11 2040161104 19-6 2040270200 9-17 2040351504 3-25
2040142304 9-4 2040161200 19- 15 2040270400 3- 36 2040351900 3-5
2040142500 11- 21 2040161800 19- 14 2040271300 9- 28 2040352900 9- 24
2040142700 11-3 2040161900 19-12 2040310100 25- 19 2040353100 3- 42
2040142500 11- 23 2040162000 19- 11 2040310300 25- 1 2040353200 3- 43
2040143100 9-1 2040162100 18- 13 2040310300 25- 16 2040353604 3- 34
2040143300 11- 31 2040162200 19- 2 2040310400 25- 3 2040353804 8- 23
2040143500 13- 13 2040164500 19-8 2040310504 25— 11 2050160800 17- 22
2040143600 11- 34 2040167200 19-7 2040310600 25— 22 2050160900 19- 17
2040143700 11~ 28 2040167900 19- 1 2040310610 25— 35 2050161300 19- 9
2040143800 13- 16 2040180704 21- 26 2040310800 25-9 2050181401 21- 4
2040144400 5-18 2040181300 21-10 2040310900 25-10 2050181405 21-1
2040144600 11- 6 2040181800 5-10 2040311004 25— 12 2050181500 21-7
2040144704 11- 11 2040181900 5-12 2040311100 25— 7 2050181510 21-8
2040145410 11- 14 204018200A 5- 8 2040311200 25- 5 2050181604 21- 15
2040145420 11-15 204018200B 5- 16 2040311300 25- 4 2050183600 21-2
2040145430 11- 16 2040182200 23— 4 2040311400 25- 6 2050183700 21-3
2040145440 11-17 204018220A 23-3 2040312000 25- 21 2050183800 21- 22
2040145450 11- 18 2040182300 23-7 2040312300 25— 28 2050184200 21- 21
2040145460 11- 19 2040182400 23-1 2040315400 25— 2 2050185220 21-9



M. CS—2050 EHRBRABKERE(2.3)

NUMERICAL PARTS—LIST (2.73)

Tk =} o1 TR RE L AL 4 R¥ TR = 21
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
2050271100 9- 14 4710341900 15— 16 REOQ0080 8- 15 YDO40014A J-32
2050335100 29- 8 4710342000 15- 6 REO00100 13- 6 ZMB04011 25- 23
2050335300 29- 6 4710910900 27-1 TC09008200 7-1 ZMB04013 3-29
2050335600 29- 3 4710911100 27-13 TC09508200 g- 20 ZMB04016 3-22
2050336000 29- 1 4710911200 27-1 TC16008200 11-§ ZMB04066 21-6
2050341700 15— 13 4710911300 27- 10 TLAO20 27- 19 ZMB04093 7- 24
2050342100 15-9 4710911400 27-12 TRBO6 x 07 27- 20 ZMBO05004 3- 17
2050343400 15- 3 8370341100 15- 1 TRBOB X 10 27— 21 ZMBO5004 3-21
2050911000 21-9 A1025-0A 25- 18 WAO040026 5-15 ZMB05005 3- 44
2050911005 27-8 A1077-0A 3- 15 WA049003 25~ 13 ZMB06020 5-13
4410111300 3- 11 A7000-0A 27-2 WAQ049003 3- 23 ZMBO0OB00S 115
4410142400 9-9 A7010-0A 27-3 WA059003 27- 26 ZMB08005 11- 37
4410161400 17-1 AT010-2A 27-4 WAQ59006 13- 4 ZMB10002 19- 18
4710111100 3-38 AJ012-1A 27- 23 WAQ0B0035 25- 32 ZMCO03001 21-12
4710111600 3- 14 AT034-0A 15- 14 WAQB008 9-95 ZMD08003 15-17
4710113400 271- 27 A7036-0A 15- 19 WAQ80007 11-2 ZMG0B0Q5 i5-8
4710150300 13- 24 A7037-0A 15- 18 WAD80022 1-17 ZMHO5001 11-10
4710151500 13- 25 AT037-1A 15- 17 WAO089004 65— 21 ZMHO05001 21- 23
4710160100 17-6 BNHKO0S108B 1-3 WC049001 3- 40 ZMHO05001 25- 8
4710160200 17- 8 BNHK4512 5-9 WH216002 5-3 ZMHO05001 25— 15
4710160300 17- 13 IN794#200 27-5 XA200100 3- 46 ZMHO05001 7-2
4710160404 17- 1 IN794#200 7-23 XA200150 3-35 ZMH05002 9- 29
4710160600 17- 18 J7050-0A 27- 22 XA200180 3~ 41 ZMH05003 11-29
4710160700 17~ 24 KC0305520 -1 XA200280 3-33 ZMH05006 9- 21
4710161600 19- 16 LG4014-0A 15- 21 XA200300 9-19 ZMH06003 5- 6
4710161700 17- 14 LG4014-0A 17- 16 XAZ200360 11-39 ZMHO6003 7-5
4710162100 17- 4 LG4043-0A 9-7 XA200400 3- 27 ZMHO06008 3-37
4710180301 21- 16 LG4044-0A 17- 20 XA300460 9- 27 ZMH06010 23~ 8
4710180500 21-29 LG4044-0A 21-19 XB130001 3-19 ZMHO06016 9-18
4710183200 21- 1 LG4044-0A 21- 27 XB215001 3-24 ZMHO06023 13- 27
4710183200 27- 16 RE000040 11- 36 XB400063 3-8 ZMH06024 19-5
4710183900 21-17 RE000040 9- 30 XP300045 9- 22 ZMH08002 5- 24
4710183900 21- 31 RE000050 25- 25 XP300055 9- 26 ZMJ03001 3-7
4710340800 27-17 RE000050 25— 31 XP300080 3- 45 ZMJ03010 13- 19
4710340900 15-5 RE00CQ70 9-2 XP300100 11- 38 ZMJ03010 3-6
4710341400 27- 18 REQQ0080 17-7 XP300200 3- 26 ZMJ04001 25- 14
4710341600 15-1 REQQO00B0 19- 20 YAD20180 21-5 ZMJ04002 11- 33

31
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M. C5—2050 ?#*ﬂﬁﬁﬁiﬁiﬁﬁﬂﬁgﬁ@/@

NUMERICAL PARTS—LIST (3.73)

TR TR ¥ TR RE B8 R
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
ZMJ04003 11- 22 ZMKO08016 9-13 Z5G16024 17- 3
ZMJ04003 3-2 ZMKO08017 11-13 ZSH16005 15— 22
ZMJ04004 13- 22 ZML04006 13- 23 ZSK20007 17-10
ZMJ04005 11- 25 ZMLO6001 29-7 ZSK20009 17-12
ZMJ04005 13- 17 ZML06001 9-6 ZSK20009 19-19
ZMJ04005 25- 30 ZML08004 11-12 ZSK20009 9- 31
ZMJ04005 3-4 ZML08004 25- 20 ZSL06001 27-8
ZMJ04008 23-9 ZMLO8004 7-18 Z35L12003 27- 28
ZMJ04008 5- 11 ZMR06005 19- 4 ZSL16004 17-9
ZMJ04008 9- 25 ZMR06007 29-9

ZMJ04020 3-10 ZMT05001 27- 25

ZMJ0O5002 11- 27 ZSA08%005 27- 14

ZMJ05002 13- 3 ZSA15010 21-18

ZMJ05002 23-5 ZSA15010 21- 30

ZM.J05003 13- 31 ZSA15028 17- 25

ZMJ05003 21- 25 ZSA15037 17- 15

ZMJ05003 5- 23 ZSA15037 17-19

ZMJ0O5003 7- 21 ZSA16010 9-8

ZMJ05004 13- 2 ZSA16020 11- 8

ZM.J05004 19-3 ZSA16029 17-17

ZMJ05008 25- 27 ZSA16029 17~ 21

ZMJ05017 7-8 ZSA16029 21- 20

ZM.J0G6001 3- 31 ZSA16029 21- 28

ZMJ06002 19- 10 Z5B09047 27- 11

ZMJ06002 29-2 Z5B09%047 3- 38

ZMJ06003 27-15 ZSB11018 3-13

ZMJ06004 17- 23 ZSB11035 i7-5

ZMJ06006 13- 14 Z5B11041 17— 2

ZMJ06007 15-10 Z5B12045 3-12

ZMJ06008 29-5 ZSB16011 15— 12

ZMJ06009 13- 11 ZSD15007 15— 20

ZMJ06009 5- 198 ZSD20007 15-2

ZMJ06024 29- 4 ZSD20007 15- 15

ZMJ08003 5- 22 Z5D20009 11-7

ZMJ08006 11-1 ZSD20009 9-10

ZMJ08011 5- 14 ZSD20011 9-12

ZMK06025 9-3 ZSG16013 15— 4
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